
Model H6069 Wet Sharpener-10-

1

2

3
37

4

849
48

5
6

7

15

47

14

13

1211109
16

17

19

18
42

41
25

17
20

39
40

35
36

34

45

43

12

21

22

3823
12

24

26

28
32

27
31

29

3033

44
24

H6069 Wet Sharpener Parts Breakdown

DESCRIPTION REF PART #
1 PH6069001 UPPER HOUSING
2 PCB14 CARRIAGE BOLT #10-32 X 3/8"
3  PH6069003 LEFT SUPPORT
4 PH6069004 RIGHT SUPPORT
5 PH6069005 PLASTIC WASHER 3/16"
6 PH6069006  LOCK HANDLE NUT 3/16-32
7 PH6069007 LOCK HANDLE LEVER
8 PRP61M ROLL PIN 3 X 12
9 PH6069009 POWER BELT 3/8" X 10"
10 PR16 EXT RETAINING RING
11 PH6069011 WHEEL GEAR



Model H6069 Wet Sharpener -11-

DESCRIPTION REF PART #
12 PHTEK29 TAP SCREW #5 X 1/2"
13 PH6069013 BEARING HOLDER
14 PH6069014 PLAIN BEARING 22MM X 11MM
15 PH6069015 WHEEL SHAFT ASSEMBLY
16 PS86M PHLP HD SCR M6-1 X 55
17 PW03M FLAT WASHER 6MM
18 PH6069018 AXLE SLEEVE
19 PH6069019  REDUCTION GEAR
20 PLN03M LOCK NUT M6-1
21 PH6069021 CAPACITOR HOLDER
22 PC006 CAPACITOR 6MFD 250V
23 PH6069023 POWER SWITCH
24 PHTEK6M TAP SCREW M4 X 16
25 PH6069025 LOWER HOUSING
26 PH6069026 CLAMPING PLATE
27 PH6069027 POWER CORD
28 PH6069028 STRAIN RELIEF
29 PH6069029 FAN
30 PS25M PHLP HD SCR M4-.7 X 35
31 PH6069031 RIGHT MOTOR HOUSING
32 P6200 BALL BEARING 6200
33  PH6069033 FOOT PADS
34 PH6069034 LEFT MOTOR HOUSING
35 PB97M HEX BOLT M4-.7  X 12
36 PW05M  WASHER 4MM
37 PH6069037 TOOL REST
38 PH6069038 CAPACITOR SLEEVE
39 PS17M PHLP HD SCR M4-.7 X 6
40 PTLW11M INT TOOTH WASHER 4MM
41 PH6069041 MOTOR GEAR
42 PH6069042 LINCHPIN
43 PH6069043 RUBBER WASHER
44 PH6069044 ROTOR
45 PH6069045 STATOR
47 PH6069047 BEARING WASHER 11MM
48 PH6069048 TABLE FIXING PAD
49 PH6069049  MACHINE ID LABEL

Model H6069


